
 

i 

 

High-rate anaerobic digestion of ozonated 

biosolids at low mesophilic temperature in a 

single-stage treatment process 

 

Zeinab Bakhshijooybari 

 

Doctor of Philosophy 

 

Department of Civil Engineering and Applied Mechanics 

 

McGill University 

Montreal, Quebec, Canada 

April 2020 

A thesis submitted to McGill University in partial fulfillment of the requirements 

of the degree of Doctor of Philosophy 

 

© Zeinab Bakhshijooybari, 2020 

  



 

ii 

 

 

 

 

 

 

This thesis is dedicated to my parents 

for their continued support and unconditional love,  

my beloved husband, 

and the new member of our family, Aiden. 

  



 

iii 

 

TABLE OF CONTENTS  
[...]
Figure S5.1. Solubilization of waste activated sludge (WAS) and anaerobic 

digestate (AD) at different ozone doses. Each point on the curve represents an 

average of 3 replicates (error bars indicate standard errors; n=3). The samples used 

for the solubilization experiment contained a VSS concentration of ~30,000 and 

20,000 mg/L for WAS and AD, respectively. For panel a and c the Y axis shows 

the initial soluble COD at ozone dose of 0 and panels b and d the Y axis is the 

increase in sCOD concentration (sCOD at ozone dose (t) - sCOD at ozone dose 

(0)).  

116 

Fig. S5.2. VSS concentration (a), biogas production rate (b), Soluble COD 

concentration (c) and NH4
+-N concentration (d) during anaerobic digestion of 

WAS and digestate at different SRTs. Period 1: start-up period- SRT=20 days, 

Period 2: Decreasing SRT from 20 to 15 Period 3: decreasing SRT to 10 days, 

Period 4: SRT=20 days, Period 5: Decoupling of SRT and HRT in the ozonated 

117 



 

xvi 

 

reactors. The SRT for the 35 °C/ WAS O3, 35 °C/ No O3, 20 °C/ WAS O3 and 20 

°C/ AD O3 reactors in Period 5 was 24, 15, 19 and 21 days, respectively. Average 

values were calculated among 3 time-intervals of 21 days for SRT 15d and 20d 

and 3 time-intervals of 14 days for SRT 10d, independent averages obtained after 

near-steady-state was reached. 

Figure S5.3. Level of volatile fatty acids (VFAs) in the anaerobic digesters at 

different SRTs. Each point on the graph represents an average of 3 replicates. Error 

bars indicate standard error (n=3). Period 1: start-up period- SRT=20 days, Period 

2: Decreasing SRT from 20 to 15 Period 3: decreasing SRT to 10 days, Period 4: 

SRT=20 days, Period 5: Decoupling of SRT and HRT in the ozonated reactors. 

The SRT for the 35 °C/ WAS O3, 35 °C/ No O3, 20 °C/ WAS O3 and 20 °C/ AD O3 

reactors in Period 5 was 24, 15, 19 and 21 days, respectively. 

118 

Fig. S5.4. Rarefaction curves of bacterial OTUs defined by 3% sequence variation 

in anaerobic digestate samples for (a) 20 °C/ WAS O3 (b) 20 °C/ AD O3 (c) 35 °C/ 

WAS O3 (d) 35 °C/ No O3. Legend in panel a) applies to the other panels as well. 

122 

Fig. S5.5. Rarefaction curves of archaeal OTUs defined by 3% sequence variations 

in anaerobic digestate samples for (a) 20 °C/ WAS O3 (b) 20 °C/ AD O3 (c) 35 °C/ 

WAS O3 (d) 35 °C/ No O3. Legend in panel a) applies to the other panels. 

123 

Figure S5.6. Relative abundance of phylogenetic groups at phylum level in the 

anaerobic digesters operated at different conditions (20 °C vs 35 °C; SRT of 10, 

15 and 20 days; and ozonated vs non-ozonated feed) for bacteria (a) and archaea 

(b). Each phylum is coded with a unique pattern, and the height of each bar 

represents their respective relative abundance. Phylogenetic groups accounting for 

≤2% of all classified sequences are summarized in the artificial group “others”. In 

panel (b) the break range for the Y axis is 20-90% with 5% intervals after the break. 

Each bar represents averages of the following days: SRT = 15 days: Day 105, 140 

and 175, SRT = 10 days: Day 210 and 245, and SRT =20 days: Day 281 and 316.   

126 



 

xvii 

 

Fig.S5.7. Relative abundance of major phylogenetic groups at phylum level 

detected in the anaerobic digesters under coupled or decoupled SRT-HRT 

conditions (Period 3-SRT=15 days, Period 5-SRT>15 days). Bacterial phyla are 

presented in panel (a) and the archaeal phyla are presented in panel (b). 

Phylogenetic groups accounting for ≤2% of all classified sequences are 

summarized in the artificial group “Others”. In panel (b) the break range for the Y 

axis is 20-90% with 5% intervals after the break. Note: The SRT for the 35 °C/ 

WAS O3, 35 °C/ No O3, 20 °C/ WAS O3 and 20 °C/ AD O3 reactors in Period 5 

was 24, 15, 19 and 21 days, respectively. Each bar represents average of the 

following days: SRT = 15 days: Day 105, 140 and 175, and SRT >15 days (Period 

5): Day 350 and 385. 

127 

Fig 6.1. Schematic of the RAEBL WRRF with the main wastewater treatment 

stream (top) and the anaerobic digestion and sludge handling stream (bottom) and 

potential GHG Emission at different treatment stages. In the wastewater stream, 

the bioreactors HRT and SRT were 15hr, and 7 days, respectively. In the sludge 

stream, the hydrolyzer was operated at 55 ºC with an SRT of 48 h, and the digester 

was maintained at 35-37 ºC with an SRT of 19 days. Detailed descriptions are 

presented in the text. 

138 

Fig 6.2. Scenario analysis of anaerobic digesters at different temperatures (20 °C 

and 35 °C) and pretreatments (thermal hydrolysis [HD] and WAS ozonation [O3]). 

A) VSS destruction (%); b) Biogas flowrate (%); c) Anaerobic digestate NH4
+-N 

(%), The bar charts indicate the percentage of (Average Simulated /Average 

Measured)-1 [%]. The base case scenario involved digester operation at 35 °C with 

thermophilic hydrolysis at 55 °C (35 °C/ WAS HD); Period of plant data: July-Dec 

2017; average values of measured data for the base case scenario: VSS destruction: 

41±2%; Biogas flowrate: 105±1 m3/h; NH4
+: 1423±16 mg-N/L; The error bars 

indicate the standard error measured at steady state. 

148 

Fig 6.3. Energy budget (expenditure and gain) for different operational scenarios 

(20 °C and 35, and with or without pretreatment). Stacked bars showing positive 

150 



 

xviii 

 

energy refer to energy gain while bars displaying negative energy relate to energy 

consumed by the system. The net energy of the operational configurations is shown 

as a solid line superimposed on the stacked bar chart. Note: Energy for cooling AD 

represents the energy required for cooling down the temperature of the sludge 

leaving the thermophilic hydrolyzer (55 °C) and entering the AD (35 °C).   

Fig 6.4. Total direct and indirect emissions for different operational scenarios of 

anaerobic digesters (20 °C and 35 °C, and with or without thermal hydrolysis and 

ozone pretreatment). The solid line depicts the total carbon footprint of the 

analyzed scenarios.   

152 

Fig 6.5. Operational cost analysis for different operational scenarios (20 °C and 35 

°C, and with/without thermal hydrolysis and ozonation pretreatment). Positive 

values indicate income while negative values represent expenditures.   

154 

Fig. S6.1. Simulation of a) MLVSS b) effluent NH4
+-N and c) effluent NO3ˉ 

concentration of RAEBL WRRF. Major axis regression (MAR) of measured and 

predicted values for d) MLVSS e) effluent NH4
+-N and f) effluent NO3ˉ 

concentration. Simulation was performed using one year of operational data from 

Jan 1st, 2016 (Day 1) to Dec 31st, 2016 (Day 365) before the installation of 

anaerobic digesters.  

171 

Fig. S6.2. Simulation of a) MLVSS b) effluent NH4
+-N and c) effluent NO3ˉ-N 

concentration of RAEBL WRRF. Major axis regression (MAR) of measured and 

predicted values for d) MLVSS e) residual NH4
+-N and f) residual NO3ˉ. 

Simulation was performed using 6 months of operational data from July 22nd 2017 

(Day 1) to Dec 31st 2017 (Day 150) after installation of anaerobic digesters.  

 

173 

Fig. S6.3. Simulation of a) anaerobic digestate VSS b) biogas flowrate and c) 

digestate NH4
+-N concentration of RAEBL WRRF. Major axis regression (MAR) 

of measured and predicted values for d) anaerobic digestate VSS e) biogas flowrate 

and f) residual digestate NH4
+-N. Simulation was performed using 6 months of 

174 



 

xix 

 

operational data from July 22nd 2017 (Day 1) to Dec 31st 2017 (Day 150) after 

installation of anaerobic digesters. 

 

Fig. S6.4. Simulation of a) Anaerobic digestate VSS b) Biogas flowrate c) 

Digestate NH4
+-N concentration for ASBRs (2000 mL, Chapter 5) operated at 20 

°C and 35 °C. The solid lines and makers show the model simulations and 

measured data, respectively. For the scenario of AD at 20 °C with raw WAS (20 

°C/ No O3), the simulated profile was conducted on 800 mL lab scale reactors 

described in Chapter 3. The concentration of WAS fed to the 2,000 mL and 800 

mL lab scale digesters were 30,000 and 10,000 mg/L, respectively. No measured 

data was available for NH4
+ concentration of 20 °C/ No O3 (25th April-11th July 

2017).  

176 

Fig. S6.5. Scenario analysis of anaerobic digesters at different temperatures (20 °C 

and 35 °C) and different pretreatment (thermal hydrolysis and ozonation) The solid 

lines show the model simulations and the red marker shows the measured data for 

the base case scenario (35 °C/ WAS HD).  

178 

Fig 7.1. Biogas production in North America vs. Europe (ABC, 2016; EBA, 2016). 190 

 

 

 

 

 

 

  



 

xx 

 

LIST OF ABBREVIATIONS AND SYMBOLS 

Abbreviations  

ADM1 Anaerobic Digestion Model No. 1 

ASBRs Anaerobic Sequencing Batch Reactors 

AD Anaerobic Digestate  

ASDM Activated Sludge Anaerobic Digestion Models 

ASMs Activated Sludge Models 

BMP Biochemical Methane Potential 

BTG Biosolids Task Group 

CCA Canonical Correspondence Analysis  

CBA Canada Biogas Association 

COD Chemical Oxygen Demand 

CODIn Inlet Chemical Oxygen Demand  

CCME Canadian Council of Ministers of the Environment 

DNA Deoxyribonucleic acid 

DO Dissolved Oxygen  

DAF Dissolved Air-Flotation  

eCO2 Equivalent CO2 

EBMs Energy Balance Models 

EF Emission Factor 

EROI Energy Return on Investment 

ESI Energy Sustainability Index 

EPT Energy Payback Time 

EPS Extracellular Polymeric Substances 

EPA Environmental Protection Agency 

ECH4 Energy from biogas 

Ereq Energy required to heat up the digester 

Emix Energy for mixing  

Erec Heat recovery  

Eloss Heat loss  



 

xxi 

 

Enet Net energy production  

EO3 Energy for ozonation  

Ep Total energy produced 

Ec Total energy consumed 

GC-FID Gas Chromatography with Flame Ionization Detector 

GHG Greenhouse Gases 

GWP Global Warming Potential 

hi Heat Transfer Coefficients 

H Shannon’s Diversity Index 

HD Thermal hydrolysis 

HRT Hydraulic Retention Time 

INF Influent 

ISR Inoculum-Substrate Ratio 

IWA International Water Association 

IPCC Intergovernmental Panel on Climate Change 

J Evenness 

LCFA Long chain fatty acid 

LSD Least Significant Difference 

MANOVA Multivariate Analysis of Variance  

MAR Major Axis Regression 

MDDEP Ministère du Développement Durable, de l’Environnement et des Parcs 

ML Mixed liquor 

MLSS Mixed Liquor Suspended Solids 

MLVSS Mixed Liquor Volatile Suspended Solids  

NC Negative Control 

OTU Operational Taxonomic Unit 

OUR Oxygen Uptake Rate 

PCoA Principal Coordinate Analysis 

PCR Polymerase Chain Reaction 

RAS Return Activated Sludge  

RNA Ribonucleic acid 



 

xxii 

 

RCBD Randomized Complete Block Design 

RMSE Root Mean Square Error 

S Relative abundances of the OTUs 

SMP Specific Methane Production  

SMPVSSin Specific Methane Production of initial VSS  

SMPVSSdestroyed Specific Methane Production of VSS destroyed 

STP Standard temperature and pressure 

sCOD  Soluble Chemical Oxygen Demand  

sCODout  Soluble Chemical Oxygen Demand going out of the digester  

SF Safety Factor 

SRT Solids Retention Time 

[SRTmin]lim Absolute Minimum Solids Retention Time 

TKN Total Kjeldahl Nitrogen 

TN Total Nitrogen 

TP Total Phosphorus 

Tair Ambient temperature  

Tdig Digester temperature  

Tground Temperature of ground  

Tin temperature of incoming sludge 

Texc-hot Hot temperature coming out of the heat exchanger  

Texc-cold Cold temperature going in the heat exchanger  

TS Total Solids  

TSS Total Suspended Solids  

VFA Volatile Fatty Acids 

VS Volatile Solids  

VSin Input Volatile Solids  

VSS Volatile Suspended Solids 

VSSadded Added Volatile Suspended Solids 

VSSin Input Volatile Suspended Solids 

WAS Waste Activated Sludge 

WRRF Water Resource Recovery Facility 



 

xxiii 

 

WWTP Wastewater Treatment Plant 

Symbols Modeling parameters  Units  

fSB Soluble biodegradable organics g-CODSB / g-Total COD 

fXU Particulate undegradable organics g-CODXU / g-Total COD 

fSU Soluble undegradable organics g-CODSU / g-Total COD 

fXCB Slowly biodegradable substrates g-CODXCB / g-Total COD 

fXOHO Ordinary heterotrophic biomass  g-CODXOHO.m−3 

fXANO Nitrifying biomass  g-CODXANO / g-Total COD 

fSU_O3,trans Soluble undegradable COD () g-CODSU.g-CODXS
−1   

fSB_O3,trans Soluble biodegradable COD () g-CODSB.g-CODXS
−1 

fXCB,O3,trans Particulate biodegradable COD ()   g-CODXCB.g-CODXS
−1 

fmnr,O3 Oxidized COD () g-CODmnr.g-CODXS
−1   

XCB Slowly biodegradable substrates g-CODXCB/m3 

XND Slowly biodegradable organic nitrogen g-CODXND/m3 

SRTmin Minimum solids retention time days 

𝑇𝐾𝑁Inf  Influent Total Kjeldahl Nitrogen  mg-N/L 

T Temperature  °C 

μmax Max. specific growth rate  d¯1 

b Decay rate  d¯1 

qam Ammonification rate g-COD/m3/d 

qozone Specific rate of ozonation d¯1 

θ Temperature coefficient -- 

𝜃ℎ  Hydraulic retention time days 

𝜃𝑥  Solids retention time days 

𝜃𝑥,𝑑𝑒𝑠𝑖𝑔𝑛   Design solids retention time days 

[𝜃𝑥,𝑚𝑖𝑛]  Minimum solids retention time days 

[𝜃𝑥,𝑚𝑖𝑛]𝑙𝑖𝑚  Absolute minimum solids retention times days 

𝜃𝑥 𝑚𝑖𝑛,with ozone  Minimum solids retention time with ozonation days 

𝑉𝑑𝑖𝑔   Volume of the digester  m3 



 

xxiv 

 

ρsludge Density of sludge  kg/m3 

ϲsludge Specific heat of sludge J/kg °C 

ηel Electrical efficiency  -- 

YCH4 Cumulative methane yield mL CH4/g VSin 

Qcontactor biosolids flow rate in the ozone contactor  m3/d  

Xcontactor Biosolids concentration in the ozone contactor   mg/L  

Xdig Biosolids concentration in the digester    mg/L  

P Ultimate methane yield mL CH4/g VSin 

rm Maximum methane production rate mL CH4/g VSin.d 

λ Lag period days 

t Digestion time days 

 

  



 

xxv 

 

ABSTRACT 

The production and disposal of large volumes of biosolids by municipal wastewater treatment 

infrastructures represent an important risk to the environment and an economic burden to plant 

operators considering that annual cost of biosolids management is approximately 50% of the total 

operation cost of wastewater treatment facilities. Anaerobic digestion is one of the most widely 

used processes to treat biosolids prior to their disposal or re-use for land application, and has the 

added benefit of producing valuable biogas and energy. Conventionally, anaerobic digesters are 

operated at 35 ºC to overcome the rate-limiting step of hydrolysis converting complex polymers 

into simpler molecules for uptake by the digesting microbial biomass. However, the energy 

expenditure for heating up the anaerobic digester system is significant. This study assessed the 

feasibility of operating anaerobic digesters at low mesophilic temperature (20 ºC) by combining 

them with sludge ozonation. An initial investigation consisted of operating three anaerobic reactors 

for 350 days. The findings showed that performing solids ozonation prior to anaerobic digestion 

at 20 ºC led to a higher volatile suspended solids (VSS) destruction of 35% than conventional 

anaerobic digestion at 35 ºC with raw sludge. The methane production was also enhanced from 

200.5 mL CH4/g VSSin to 232.1 mL CH4/g VSSin for the 35 ºC digester without sludge ozonation. 

Energy balance calculations showed that the 20 ºC-ozonated digester produced 35% more energy 

than the 35 ºC digester, with a net energy balance of +174 GJ/d and +129 GJ/d, respectively, 

thereby suggesting a more energetically sustainable option for treatment of municipal biosolids.   

Biochemical methane potential (BMPs) assays were used to determine the extent of solids 

degradation induced by ozonated feedstocks and compare the kinetics of methane yield and 

maximum methane production rate between anaerobic digestion under conventional conditions 

(35 °C) and low mesophilic temperature (20 °C) using ozonated  waste activated sludge (WAS) 

and anaerobic digestate (AD). A higher methane yield was obtained at both temperatures for the 

batch system using ozonated substrates compared to non-ozonated feed. rRNA gene amplicon 